Symbolische Darstellung
Symbolic Illustration

Ersatzteilliste
Replacement Parts
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Le Description << | & &
1 Gehause kpl. Betr. Nr. T669 0107 152755 28
Body ass. no. 669 0107
2 Kabine CSD Betr. Nr. T669 0107 152756 18
Cabin CSD no. 7669 0107
3 SK-Schraube M1,6x4 mm 115161 3
SK-Screw M1,6x4 mm
4 Kontaktfeder D=2,4x11,6 mm 116876 3
Contact spring D=2,4x11,6 mm
5 Nummerntafelfenster 152757 6
Number board window
6 Briickenstecker - Plux16 133241 10
— 20 Connector - Plux16
@ - 7 7| Filhrerstand 138518 | 5
Q .—' i Drivers cab
8 Motor 136206 28
Motor
/ / / / / / / / / / 9 Motorkontaktfeder 136207 6
Motor contact spring
10 TS - Fenster u. Lichtleiter 136225 8
Part set - windows and light guide
/ / / / / / / / / / / 1" TS - LED-Maske 136861 4
Part set - LED-mask
12 Tank lackiert / bedruckt 142650 6
Tank coated/marked
13 Frontlicht 2 136479 5
Front light 2
14 Grundrahmen 136867 17
Main frame
15 Platine kpl. mit Nummernbeleuchtung 136840 30
16 Printed circuit ass. with number lighting
16 TS - Handlauf lackiert 136878 22
Part set - handrail coated
W@ /_/—@ 17 | Kette 138531 | 6
o Chain
18 Dachabdeckung 142666 3
Roof cover
19 Schraube M2x6 mm 85672 3
Screw M2x6 mm
20 TS - Gehduse lackiert 142662 12
Part set - body coated
21 Kardanschale kurz 1,5 mm 87129 4
Cardan bearing 1,5mm
22 GF-Schraube M1,6x4 mm 114850 3
GF-Screw M1,6x4 mm
23 Griffstange Niro 142665 6
Handrail Niro
24 Stern 142659 4
Star
25 Scheibenwischer 142664 5
Wipers
26 Kohlebiirste 89743 6
Carbon brush
27 Biirstenfeder 114197 3
e Carbon brush spring
E] Sound
E| 28 Sound-Steckdecoder - 22Plux 129000 | 39
E] Sounddecoder - 22Plux
| 29 | Lautsprecherbox 136228 5
€ Loud speaker box
30 Lautsprecher 129524 13
Loud speaker

Anderungen in Konstruktion und Ausfiihrung vorbehalten

We reserve the right to change the construction and specification
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1 Haftringsatz 10Stk. 10,3-12,4mm 40074 -
J Set with traction tyres 10pcs. 10,3-12,4mm
2 Zugfeder - 2,5x5,8x0,15mm 86208 3
Spring - 2,5x5,8x0,15mm
3 Fahrwerksrahmen 152753 22
Chassis frame
4 Schneckenzahnrad doppelt 86419 6
Worm gear twice
5 Standardkupplung 89246 6
Standard coupling
6 Lager fiir Schneckenachse 89749 6
Bearing for wormaxle
7 Schnecke 86704 6
Wormgear
8 Zubehdrrahmensatz 139832 7
Part set
9 Zahnrad Z=14 111115 3
Gear =14
10 GF-Schraube M1,6x4 mm 114850 3
GF-Screw M1,6x4 mm
" TS - Handlauf 142663 22
19 Part set handrail
12 Kurzkupplung - Vorentkupplung 115550 6
Short coupler

13 Zahnrad Z=16 117617 3

: 37) N K2 Gear Z=16
4 &2/ 3 a 14 Schneckensatz mit Kardankugel 136196 13

Worm set with cardan ball

15 Getriebesatz 3tlg 142654 19

- Gear bottom 3 parts set
W—@ 16 | Radkontakt 1und 2 136204 | 10

Wheel contact 1and 2

17 Kardanwelle 100260 4
v-_@ w Cardan shaft

18 Dampfer, Federaufnahme 136864 3
Damper, ...
@ @ 18 19 TS - Kinematik 136866 5
Part set - Kinematics
20 Radsatz mit Zahnrad ohne Haftring 136868 12
= _ e 16 Wheelset with gear without traction tire
o 21 Drehgestell Tund 2 152754 8
_—rl g Bogie 1 and 2
22 GF-Schraube M1,6x5 mm 115269 3
GF-screw M1,6x5 mm
23 Schneckendeckel 136871 4
Worm cover
24 TS - Fahrgestell 136872 7
Part set - chassis
25 Radsatz m.2Haftr/mit Zahnrad 136873 13
Wheelset with 2 traction tires/with gear
26 Schiirze bedruckt 142651 6
Apron marked
27 Beilagscheibe 86108 3
Washer
28 Puffer 142655 3
Buffer
29 Tafelsatz 152758 12
Set of panels
30 Kardankugel 109614 4
Cardan ball

™

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei lhrem Fachhéndler

CL_‘ — oder lhrer Landesvertretung.
| Spare parts can be ordered directly at www.roco.cc and from your local

dealer or country representative. 2




